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Applicant ~ WUHAN FANSO TECHNOLOGY CO..LTD.

o Hb R K RS G Tk G HE S

Address  RD.5, SITAI INDUSTRIAL PARK, YONGFENG AVENUE, HANYANG DISTRICT, WUHAN
CITY. CHINA

AR 030 4 SR Al B o R R SR O R A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client
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Sample Name Li¥SOCI2  Baterry

E TR Ry ER14250H ER14505H ER14505M ER26500H ER26500M ER17505H ER17505M ER18505H
ER18505M ER34615H ER34615M ER17335 ER17335M ER173355 ER2450 ER14335
ER14335M ER13150 ER10450 ER341245 ER261020 ER145055 ER265005 ER142505
ER2510205 ER3412455 ER331270M5 ER3312TOMRS ER9V ER14250M

Part Mo, ER14250H ER14505H ER14505M ER26500H ER26500M ER17505H ER17505M
ERI18505H ER18505M ER34615H ER34615M ER17335 ER17335M ER173355
ER2450 ER14335 ER14335M ER13150 ER10450 ER341245 ER261020 ER 145058
ER265008 ER 142508 ER251020S ER34124558 ER331270MS ER331270MRS
ER9Y ER14250M

Rl H 2015.08.14

Sample Received Date Aug. 14,2015

FE b H e 2015.08.14-2015.08.18

Testing Period Aug. 14,2015 to Aug. 18,2015

Rk MER B, WM (PL), WD, FHg), A Criv)
HRECH (PBBs), 8 4Kt (PBDEs) 78wl

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium(Cr({ V1)), Polybrominated Biphenyl{(PBBs) , Polybrominated Dipheny!
Ethers{PBDEs) in the submitted sample(s).
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Test Method/Test Result(s) Please refer to the following page(s).

= Farey W P anna

Tested by Reviewed by
: H L
_Q-,i._ 1 2015.08.18
Danny Liu
Technical Manager
No. R169561511
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ational Group Co..Lid, Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China
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